A5 Modular System

Actuator plates

Actuator Plate e Modular actuators to suit -
A5-90-101-11 A5-90-301-11 multiple latch families
6.0l el using A5 modular rods
- 'p\ 8.1(32) Adapter - 'p\ 6.6 (.26) Adapter
0147 [ ¥ ,£ Material and Finish
(58) o SRR o e Zinc alloy, steel, zinc plated and
Actuator platef Actuator platef $8.2(.32) stamlesssteelsetscrew ..................
BB To Select Correct Actuator:
28.8 1. Choose actuator plate to match
P86(3)  [=(L13)= — bin <180 st sorew latch family

. /Setscrew
4.__%141;_» I (A_/,—':ﬁ_ _____ - _M #,/—_’{_ _____ . (one per latch required)
e e 2 Ordervods and od ides from

18(71) ) T T T T pagel38
3.5(.14) 16.4 (.65)
Part Number X Y
A5-90-101-11 22.2(0.87) 4.7(0.18)
A5-90-104-11 25.2 (0.99) 7.7 (0.30)
A5-90-401-11 22.6(0.89) 5.1(0.20)
A5-90-501-11 23.4(0.92) 5.9(0.23)
A5-90-401-11 (Short Cam) A5-90-501-11 (Long Cam)
93.6 (3.69) ————
\C-Clgp . \C—Cllip 8.:26 (.33)
——fol ol ol N = g147
? (.58)
38 Actuator \ \Ad t
(1.50) Adapter 57 Actuator long_#/ (310 (.39) -hdapter
¢ cam plate (2.28) cam plate

Set screw ) 28.
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=+ bl Part Number
18 (.71)
Actuator plate see table
Actuator Plate Part Number L R PIRR RS
Rods (see page 198)
Rod guides (see page 198)
Operating V
" D 62 Series
Families M8 threaded
E5-5 E5-6 E5-9 H3-50 H3-60 shaft 92 Series M10 threaded shaft
Page 118-127 Page 192-193 Page 101 Page 134-135
Actuator
Plate Part A5-90-101-11 A5-90-301-11 | A5-90-401-11 | A5-90-501-11
Number . . ]
Other options available. For complete details
on variety, part numbers, installation and
specification, go to
soucthco )
CONNECT - CREATE - INNOVATE Dimensions in millimeters (inch) unless otherwise stated www.southco.com/A5
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A5 Modular System

Rods and rod guides

e Modular rod and rod Rods /T\__
guides Rod Roller  g18(71) — Fixed Point Rod —

Material and Finish
Rods: Aluminum or steel, zinc plated 993.5 (39.1) AL
Rod rollers: Glass-filled nylon, black

1000 (39.4)

Rod guides: Glass-filled nylon, black
with steel, zinc plated hardware

To Select Correct Assembly: R RN
1. Choose actuator plate to match —f==t—8(3) — e 8(3D)
latch family or linear actuator - 24 (.94)
and 2 adaptors. See drawing — Grip* Door\ ‘ Frame
J-A5-F30 for rod type and latch Door\ Frame
family compatibility. Gasket\

2. Order rod guides (2 per assembly).
Fixed rod guide recommended ) ﬁfiir?"isu?n(-tzooi 25(49) a Rod roller
for fixed point rod. Adjustable rod maximum for stud_ !
guide recommended for rod roller length 30 (1.18).

assembly.

M6 nut ( lied) M6 threaded
....................................................... T
3. Order rods (2 per assembly) spring N\ L polled) L stud (not

....................................................... ‘m = supplied)

Part Number Fixed rod guide

Order rod and rod guide separately Vi threaded

see tables stud (not
....................................................... supplie)

Other rod lengths available. Please ; - :
Material Fixed Point Rod Part Number

contact Southco
--------------------------------------------------- Rod Roller Steel Part Number Aluminum A5-55-1000-10
A5-56-1000-21 Steel A5-55-1000-11

Fixed point rod

Adjustable rod guide

Rod Guides
Adjustable Fixed
085(.33) 35.5(1.39)
12 (A7)
@H - M6 x 1 nut ﬁr_
. S H 028 (1.10)
I L
Rﬂiﬁ"‘ (.25)
' =~ 24.(94)
R RS -115(.59)
|l
10.3 (.40)

Adjustable Rod Guide Part Number Fixed Rod Guide Part Number
(includes 2 rod guides, 2 springs and 2 M6 nuts) (one piece supplied)
Other options available. For complete details A5-87-401 A5-81-301-71

on variety, part numbers, installation and
specification, go to

Bl southco

N www.southco.com/A5 Dimensions in millimeters (inch) unless otherwise stated CONNECT - CREATE - INNOVATE
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Linear Actuator Assembly
(adjustable with rod roller shown)
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Adjustable
rod guide

M6 nut
(supplied)

M6 threaded
stud (not
supplied)

soucthco
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Frame

Door —/

Actuator
(E5-9 shown)

Actuator Plate Assembly
(fixed point shown)

i “— Frame
Fixed rod guide
[ T
-
\ Fixed point rod
7
Actuator Plate

Dimensions in m

illimeters (inch) unless otherwise stated

Notes

Modular system allows for
any configuration of rod and
rod guides

Other options available. For complete details
on variety, part numbers, installation and

specification, go to
INFO I
CLIC

www.southco.com/A5



